Holman

Instruction Guide
31495

Holman
Rancho Cordova, CA 95742
800-343-7486
InstallationSupport@Holman.com

20240731R1 DATE:



mailto:InstallationSupport@Holman.com

HOl.mqn. Instructions — 31495

PLEASE READ ALL INSTRUCTIONS AND WARNINGS PRIOR TO
ASSEMBLING, INSTALLING, AND USING THIS PRODUCT.

Warning
DO NOT EXCEED MANUFACTURERS WEIGHT CAPACITY FOR ROOF.

When loading with a forklift, secure the hook on the bracket bar to keep hook
from interfering when loading.

DON'T OVERLOAD YOUR VEHICLE!

—— @ 100" = X3 Ibs.
A

M
— @ 35“ — x1 Ibs.

§

WEIGHT CARRIED ABOVE THE FLOOR OF THE TRUCK BED (E.G., ON
AN OVERHEAD TRUCK RACK) WILL SIGNIFICANTLY INCREASE THE
VEHICLE’S TENDENCY TO OVERTURN. ALWAYS KEEP HEAVY LOADS
EVENLY DISTRIBUTED AND AS LOW AS POSSIBLE. IT IS IMPORTANT
TO NOTE THAT THE HOLMAN RACK LOAD BEARING CAPACITY MAY
BE GREATER THAN YOUR TRUCK’S GAWR OR GVWR CAPACITY AND
IS PROBABLY GREATER THAN THE WEIGHT THAT CAN BE SAFELY
CARRIED OVERHEAD. ALWAYS RETIGHTEN ALL BOLTS AFTER FIRST
USE. REGULARLY CHECK BOLTS FOR TIGHTNESS.

For TECHNICAL SUPPORT Call:

1.800.343.7486

' Monday-Friday, 7AM - 4 PM (PST)
www.Holman.com

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 1



Holman

Instructions — 31495

Table of Contents

TOOIS NEEUEM ... 2
1o (o] (= a do TN I =T =To [ o EO PP PP PPPPPPPPPP 2
L T KSR I ] S PP 2
[ P2 U0 Y7 T P SSRPPPRPIN 3
Step 1 — Assemble Ratchet Strap BraCKetS........cooovveiiiiiiiiii e e 3
Step 2 — Atach RAICNET STraPS ... 4
[T To [T g o T md = Tor= U 1[0 1= OSSPSR 4
Tools Needed
1/2” Socket and Wrench 1/2” Box Wrench
Before You Begin
e THIS PRODUCT FITS ONLY THE LOADING AREA OF FORKLIFT LOADABLE RACKS.
e Read all instructions prior to assembling or installing any Holman product.
Parts List
NO. PART NUMBER DESCRIPTION QrTyY.
RATCHET STRAP
1 102064 BRACKET 2
ASSEMBLY
2 102061 BACK SIDE CLAMP| 2
LARGE RATCHET
K F18812 STRAP 2
4 18-31495 HARDWARE KIT 1

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST)

Page 2



Holman

Instructions — 31495

Hardware
ITEM HARDWARE TO SCALE PART NUMBER DESCRIPTION QryY.
5/16-18 X 3/4" HEX
1 Eﬁmmmmm s |Se18Xsne |,
5/16-18 X 1"
7 = N
3 \) 37521 5/16-18 LOCKNUT | 2
5/16" LOCKING
4 @ 1133620 WASHER 4
5 @ 33006 5/16" FLAT WASHER 8

Step 1 — Assemble Ratchet Strap Brackets

e Using 5/16”-18 x 3/4” hex head bolts, 5/16” lock washers, and 5/16” flat washers, attach bracket

assembly to backside clamp.
e Tighten. DO NOT USE IMPACT WRENCH.

.
~
N o

3 A

5/16”7-18 x 3/4”
| Hex Head Bolts | ~

By % :
é N
R T
. "\\
~ \ N
- \ .
" R\ S8
. X

IMPACT WRENCH!

& DO NOT USE

~

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST)

Page 3




H0|.mGn. Instructions — 31495

Step 2 — Attach Ratchet Straps

e Using 5/16”-18 x 1” hex head bolts, 5/16” flat washers, and 5/16” lock nuts, bolt ratchet strap to
bracket.

e Tighten.

o 5/167-18 x 1”
@ Hex Head Bolts

Loading Precautions

e When loading with a forklift, secure the hook on the bracket bar to keep hook from interfering
when loading.

GO BACK AND TIGHTEN ALL HARDWARE.
INSTALL AND ASSEMBLY ARE COMPLETE.

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 4



